R FCC Part 15.247_KDB558074_Test Report

1.6dB Bandwidth

Test Mode | Test Channel Ant EBW[MHZ] Limit Verdict
11B 2412 Antl 9.154 0.5 PASS
11B 2437 Antl 9.155 0.5 PASS
11B 2462 Antl 9.155 0.5 PASS
11G 2412 Antl 16.62 0.5 PASS
11G 2437 Antl 16.61 0.5 PASS
11G 2462 Antl 16.62 0.5 PASS

11N20SISO 2412 Antl 17.84 0.5 PASS

11N20SISO 2437 Antl 17.85 0.5 PASS
11IN20SISO 2462 Antl 17.83 0.5 PASS
11N40SISO 2422 Antl 36.50 0.5 PASS
11N40SISO 2437 Antl 36.52 0.5 PASS
11N40SISO 2452 Antl 36.49 0.5 PASS
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6dB Bandwidth_11B 24

Agilent Spectrum Analyzer - Occupied BW

12_Antl

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 11:19:30 AM Dec 05, 2017
ICenter Freq 2.412000000 GHz Center Freq: 2412000000 GHz Radio Std: None Frequency
—»— Trig:Free Run Avg|Hold:>11
‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.41149 GHz
Ref Offset 7.07 dB
10aBay___Ref 20.00 dBm 2.7177 dBm
og T
100 31 Center Freq||
0.00 /M e fnflon _U_\ 2.412000000 GHz
-10.0 \Jf
-20.0 F/Y/f, VL"\,\
-30.0
40.0 JV \\“
50.0 MM v WM“N
. Lo
-50.0
-70.0
Center 2.412 GHz Span 30 MHz CF St
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms| 3000000 M
Auto Man
Qccupied Bandwidth Total Power 19.3 dBm
12.335 MHz Freqoftset
Transmit Freq Error -3.304 kHz OBW Power 99.00 % OHz
x dB Bandwidth 9.154 MHz x dB -6.00 dB
MSG STATUS

6dB Bandwidth_11B_2437_Antl

Agilent Spectrum Analyzer - Occupied BW
i RL RF S0Q  AC

ALIGMN AUTO

11:21:57 AM Dec03, 2017

Ienter Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency
—»— Trig:Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.43649 GHz
Ref Offset 8.07 dB
10aBay___Ref 20.00 dBm 4.0572 dBm
og !
oo Mv_f Center Freq||
0.0 i A fdn s ILUW 2.437000000 GHz
-10.0 7 1-/ 1,\
-20.0 K
-30.0 7 /j \\ N
B vy KRN
-50.0
-70.0
Center 2.437 GHz Span 30 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms 3,000000 MHz
Auto Man
Qccupied Bandwidth Total Power 20.6 dBm
12.373 MHz Freqoftset
Transmit Freq Error 1.721 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 9.155 MHz x dB -6.00 dB

MSG

ISTATUS
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Agilent Spectrum Analyzer - Occupied BW

6dB Bandwidth_11B_2462_Antl

il RL RF S50G AC SEMNSE:PULSE ALIGH AUTO 11:23:43 AM Dec 05, 2017
ICenter Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
MKkr1 2.46149 GHz
Ref Offset 8.07 dB
10dB/div  Ref 20.00 dBm 4.1281 dBm
og !
na M1 Center Freq||
0.00 fJV it ffonne “ 2.462000000 GHz
e kY, S
-20.0 / "\\
300 v N
400 =y Mf“”\ w’“'\M\
500 i Vi
-60.0
-70.0
Center 2.462 GHz Span 30 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.933ms 3,000000 MH=
Auto Man
Occupied Bandwidth Total Power 20.7 dBm
12.383 MHz Freqoffect
Transmit Freq Error -20.297 kHz OBW Power 99.00 % OHz
x dB Bandwidth 9.155 MHz x dB -6.00 dB

MSG

Agilent Spectrum Analyzer - Occupied BW

STATUS

6dB Bandwidth_11G_2412_Antl

i RL RF SO0&  AC SENSE:PULSE ALIGH AUTO 11:26:00 AM Dec 03, 2017
ICenter Freq 2.412000000 GHz Center Freq: 2412000000 GHz Radio Std: None Frequency
—— Trig: Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.4099 GHz
Ref Offset 7.07 dB
10aBy___Ref 20.00 dBm -6.1468 dBm
og
00 Center Freq||
0.0 «L 2.412000000 GHz
100 T A N A W"“M‘“" l\
-20.0 1
300 / ™y
-40.0 M/ \
500 oot ‘\“""‘“W -+l
-60.0
-70.0
Center 2.412 GHz Span 30 MHz CF St
Res BW 100 kHz #VBW 300 kHz Sweep 2.933ms 3000000 Mﬂ;
Auto Man
Occupied Bandwidth Total Power 14.5 dBm
16.547 MHz Freqoftset
Transmit Freq Error -16.892 kHz OBW Power 99.00 % OHz
x dB Bandwidth 16.62 MHz x dB -6.00 dB
MEG STATUS
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SEMSE:PULSE]

6dB Bandwidth_11G_2437_Antl

ALIGN AUTO 11:28:20 &AM Dec0S, 2017

MSG

Agilent Spectrum Analyzer - Occupied BW

STATUS

Ienter Freq 2.437000000 GHz Center Freq: 2437000000 GHz Radio 5td: None Frequency
—— Trig:Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.43475 GHz
Ref Offset 8.07 dB
10dBidiv___ Ref 20,00 dBm -5.4015 dBm
og
oo ] Center Freq||
om0 ”!'m“ 2437000000 GHz
-10.0
-20.0
-30.0 fr’f \\\
-40.0
500 W‘MM .L\“M’V'ﬂ.\nnmﬂhn
-60.0
-70.0
Center 2.437 GHz Span 30 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.933ms 3,000000 MHz
Auto Man
Occupied Bandwidth Total Power 15.2 dBm
16.507 MHz Freqoftset
Transmit Freq Error -3.601 kHz OBW Power 99.00 % OHz
x dB Bandwidth 16.61 MHz x dB -6.00 dB

e |
6dB Bandwidth_11G_2462_Ant1

i RL RF SO0&  AC SEMSEPULSE ALIGH AUTO 11:30:14 AM Dec 05, 2017
ICenter Freq 2.462000000 GHz Center Freq: 2462000000 GHz Radio Std: None Frequency
—— Trig: Free Run Avg|Hold:»11
‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.45951 GHz
Ref Offset 8.07 dB
1Lo dBldiv Ref 20.00 dBm -5.3461 dBm
og
00 ] Center Freq||
0.00 ’ 2.462000000 GHz
-1D D s U\NWW memﬁﬂp
200 -/I
300 ‘\"
-40.0 W‘le{ \
50,0 ek LW‘!UHMM
-60.0
-70.0
Center 2.462 GHz Span 30 MHz CF St
Res BW 100 kHz #VBW 300 kHz Sweep 2.933ms 3000000 Mﬂ;
Auto Man
Occupied Bandwidth Total Power 15.2 dBm
16.548 MHz FreqOffset
Transmit Freq Error -21.257 kHz OBW Power 99.00 % OHz
x dB Bandwidth 16.62 MHz x dB -6.00 dB
MEG STATUS
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SEMSE:PULSE]

ALIGN AUTO

6dB Bandwidth_11N20SISO_2412_Antl

11:34:43 &M Dec03, 2017

MSG

Agilent Spectrum Analyzer - Occupied BW

Ienter Freq 2.412000000 GHz Center Freq: 2412000000 GHz Radio 5td: None Frequency
—— Trig:Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.40663 GHz
Ref Offset 7.07 dB
10dBidiv  Ref 20.00 dBm -6.2255 dBm
og
oo ] Center Freq||
0.00 2.412000000 GHz
100 ﬂ!vww‘wwm g | P BY A P o Merg
-20.0 N
30.0 f,"’j \l\
40.0
800 L soornddolril \\Jl M fot oy
-60.0
-70.0
Center 2.412 GHz Span 30 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms| 3.000000 MHz
Auto Man
Occupied Bandwidth Total Power 14.1 dBm
17.675 MHz Freqoffect
Transmit Freq Error 12.205 kHz OBW Power 99.00 % OHz
x dB Bandwidth 17.84 MHz x dB -6.00 dB

STATUS

e |
6dB Bandwidth_11N20SISO_2437_Antl

MSG

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 11:37:06 AM Dec 05, 2017
ICenter Freq 2.437000000 GHz Center Freq: 2437000000 GHz Radio Std: None Frequency
—— Trig: Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.43163 GHz
Ref Offset 8.07 dB
10d3iaiv___Ref 20.00 dBm -5.2056 dBm
og
o 1 Center Freq||
0.00 ‘ 2.437000000 GHz
o AL A Ay Ly | g it e iy
-20.0 4 h
300 ”j‘! \L'
-40.0 / ‘\1
500 e \MLM”\M-M.LM
-60.0
-70.0
Center 2.437 GHz Span 30 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms 3,000000 MHz
Auto Man
Occupied Bandwidth Total Power 15.1 dBm
17.683 MHz Freq Offset
Transmit Freq Error 11.410 kHz OBW Power 99.00 % OHz
x dB Bandwidth 17.85 MHz x dB -6.00 dB

ISTATUS
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SEMSE:PULSE]

ALIGN AUTO

6dB Bandwidth_11N20SISO_2462_Antl

11:38:45 &M Dec03, 2017

MSG

Agilent Spectrum Analyzer - Occupied BW

Ienter Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio 5td: None Frequency
—— Trig:Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.45912 GHz
Ref Offset 8.07 dB
10dBidiv___ Ref 20,00 dBm -4.8574 dBm
og
oo ] Center Freq||
0.0 4 2.462000000 GHz
o A L A g | I o e
-20.0 it
-30.0 /,'f \‘1\1
-40.0
0.0 WW WA%
-60.0
-70.0
Center 2.462 GHz Span 30 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.933ms 3,000000 MHz
Auto Man
Occupied Bandwidth Total Power 15.4 dBm
17.675 MHz Freqoftset
Transmit Freq Error 4.432 kHz OBW Power 99.00 % OHz
x dB Bandwidth 17.83 MHz x dB -6.00 dB

STATUS

e |
6dB Bandwidth_11N40SISO_2422_ Antl

i RL RF SO0&  AC SENSE:PULSE ALIGH AUTO 11:41:15 AM Dec 05, 2017
ICenter Freq 2.422000000 GHz Center Freq: 2422000000 GHz Radio Std: None Frequency
—— Trig: Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.42416 GHz
Ref Offset 8.07 dB
10aBay___Ref 20.00 dBm -8.0489 dBm
og
00 Center Freq||
0o .1 2.422000000 GHz
00 — NI ST . I
-20.0 ‘f \ \
300
-40.0 Mf \l,t\n
50,0 fhorlisatared TS
-60.0
-70.0
Center 2.422 GHz Span 60 MHz CF St
Res BW 100 kHz #VBW 300 kHz Sweep 5.8 ms 5.000000 Mﬂ;
Auto Man
Occupied Bandwidth Total Power 15.6 dBm
36.109 MHz Freqoftset
Transmit Freq Error 8.060 kHz OBW Power 99.00 % OHz
x dB Bandwidth 36.50 MHz x dB -6.00 dB
MEG STATUS




FCC Part 15.247_KDB558074_Test Report

6dB Bandwidth_11N40SISO_2437_Antl

MSG STATUS

Agilent Spectrum Analyzer - Occupied BW

il RL RF SO&  AC SEMSEPULSE ALIGN AUTO 11:44:54 &M Dec 05, 2017
ICenter Freq 2.437000000 GHz Center Freq: 2437000000 GHz Radio 5td: None Frequency
—— Trig:Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.43916 GHz
Ref Offset 8.07 dB
10dBidiv___ Ref 20,00 dBm -8.2368 dBm
og
oo Center Freq||
0.00 ,1 2.437000000 GHz
10.0 b -2 s et
-20.0 \
-30.0 f',/ \\
-40.0
500 oo’ \\JLM.. ottt
-60.0
-70.0
Center 2.437 GHz Span 60 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.8 ms £.000000 MHz
Auto Man
Occupied Bandwidth Total Power 15.4 dBm
36.128 MHz Freqoftset
Transmit Freq Error 6.289 kHz OBW Power 99.00 % OHz
x dB Bandwidth 36.52 MHz x dB -6.00 dB

e |
6dB Bandwidth_11N40SISO_2452_Antl

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 11:52:47 AM Dec 03, 2017
ICenter Freq 2.452000000 GHz Center Freq: 2452000000 GHz Radio Std: None Frequency
—— Trig: Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.45548 GHz
Ref Offset8.07 dB
10aBay___Ref 20.00 dBm -8.1824 dBm
og
00 Center Freq||
0.00 ,1 2.452000000 GHz
-10.0 v pafutiad Dl Tt
-20.0 j{ \ \
-30.0 f
-40.0 J‘J \‘
0.0 R \L"\.L vt
-50.0
-70.0
Center 2.452 GHz Span 60 MHz CF St
Res BW 100 kHz #VBW 300 kHz Sweep 5.8ms 5.000000 M
Auto Man
Occupied Bandwidth Total Power 15.6 dBm
36.103 MHz Freqoftset
Transmit Freq Error -4.996 kHz OBW Power 99.00 % OHz
x dB Bandwidth 36.49 MHz x dB -6.00 dB
MSG STATUS
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2.Maximum peak conducted output power

Test Mode I\IE‘SIAI Ant Power[dBm] Limit[dBm] | Verdict
11B 2412 Antl 15.26 30 PASS
11B 2437 Antl 16.61 30 PASS
11B 2462 Antl 16.67 30 PASS
11G 2412 Antl 15.80 30 PASS
11G 2437 Antl 16.43 30 PASS
11G 2462 Antl 16.50 30 PASS

11IN20SISO 2412 Antl 14.39 30 PASS

11IN20SISO 2437 Antl 14.65 30 PASS
11N20SISO 2462 Antl 14.88 30 PASS
11IN40SISO 2422 Antl 14.52 30 PASS
11N40SISO 2437 Antl 14.62 30 PASS
11N40SISO 2452 Antl 14.71 30 PASS




FCC Part 15.247_KDB558074_Test Report

3.Maximum Peak power spectral density

Test Mode |Test Channel Ant PSD[dBm/KHZz] Limit[dBm/KHz] | Verdict
11B 2412 Antl -2.643 8.00 PASS
11B 2437 Antl -1.271 8.00 PASS
11B 2462 Antl -1.213 8.00 PASS
11G 2412 Antl -9.047 8.00 PASS
11G 2437 Antl -8.184 8.00 PASS
11G 2462 Antl -7.807 8.00 PASS

11IN20SISO 2412 Antl -10.106 8.00 PASS
11N20SISO 2437 Antl -9.989 8.00 PASS
11IN20SISO 2462 Antl -0.586 8.00 PASS
11N40SISO 2422 Antl -11.268 8.00 PASS
11N40SISO 2437 Antl -11.275 8.00 PASS
11N40SISO 2452 Antl -11.273 8.00 PASS
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Maximum Peak power spectral density 11B 2412 Antl

Agilent Spectrum Analyzer - Swept SA

Res BW 30 kHz #VBW 100 kHz

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 11:20:15 AM Dec 05, 2017
Center Freq 2.412000000 GHz Avg Type: Log-Pur macE[1g45g |  Freduency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1010 TVPE| ek
IFGain:Low #itten: 30 dB ver|P FFEFFP
Auto Tune
Ref Offset 7.07 dB MKkr1 2.412 90 GHz
19gBiciv_Ref 20.00 dBm -2.643 dBm
Center Freq
80 2.412000000 GHz
0.00 1
StartFreq
400 A Mﬁ s 2.397000000 GHz
-200 JJ‘ /' '\ J‘J‘.\\
i/ i Stop Freq
2.427000000 GHz
-30.0
400 [’y l\l. CF Step
N 3.000000 MHz
Auto Man
SA0.0 n " frﬂ\jj‘ wﬂf\ 1 —
b W,
00 Freq Offset
0 Hz
700
Center 2.41200 GHz Span 30.00 MHz
#Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)
MSG STATUS
Maximum Peak power spectral density 11B 2437 Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULSE ALIGH AUTO 11:22:42 AM Dec 03, 2017
Center Freq 2.437000000 GHz | Avg Type: Log-Pur waE[lo3456|  Freduency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 10M0 THPE | M bt
IFGain:Low  #Atten: 30 dB veT|P FEFFP
Auto Tune
Ref Offset 8,07 dB Mkr1 2.437 90 GHz
10dBidlv  Ref 20.00 dBm -1.271 dBm
JLog
Center Freq
100 2.437000000 GHz
1
0.00
M StartFreq
100 KM 1 M'-"“L\ 2.422000000 GHz
a0 v I Stop Freq
2.452000000 GHz
-30.0
400 }/‘ k\nf CF Step
3.000000 MHz
500 T AT "Iﬁ\ _qu
on Freq Offset
0Hz
-70.0
Center 2.43700 GHz Span 30.00 MHz

Sweep 31.67 ms (1001 pts)

MSG ISTATUS




FCC Part 15.247_KDB558074_Test Report

Maximum Peak power spectral density 11B 2462 Antl

Agilent Spectrum Analyzer - Swept SA

RL RF S0G  AC ALIGN AUTO

11:24:28 AM Dec 03, 2017

Center Freq 2.462000000 GHz | Avg Type: Log-Pwr wacE[l2o45g|  Freduency
PNO: Fast —»— T1rig: Free Run Avg[Hold: 10110 TYPE | ik
IFGain:Low  MAtten: 30 dB oeTP FRFRF
Auto Tune
Ref Offset 8.07 dB Mkr1 2.462 90 GHz
10 dBidiv  Ref 20.00 dBm -1.213 dBm
fLog
Center Freq
0o 2.462000000 GHz
1
Q.00 .
wr‘h"l“'\( W StartFreq
100 .V*WN MP"& 2.447000000 GHz
=200 /ﬂ { \IJRL
v V Stop Freq
2477000000 GHz
-300 L Y
00 l&m CF Step
b 3.000000 MHz
1\'[4'1\ Auto Man
500 b ) b
Wy 7y W’M
10 Freq Offset
0Hz
700
Center 2.46200 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)
MSG STATUS
Maximum Peak power spectral density 11G 2412 Antl
Agilent Spectrum Analyzer - Swept SA
U RL RF 0@ AC SENSEPULSE ALIGH AUTO 11:26:54 AM Dec 03, 2017
Center Freq 2.412000000 GHz | Avg Type: Log-Pur e[ 23456  Frequency
PNO: Fast ~—»— Trig:Free Run Avg[Hold: 1010 TPE|M it
IFGainLow  #Atten: 30 dB verfF FPPF R
Auto Tune
Ref Offset 7.07 dB Mkr1 2.412 63 GHz
10 dBidiv  Ref 20.00 dBm -9.047 dBm
JLog
Center Freq
00 2.412000000 GHz
Q.00
1 StartFreq
a0 e , . , 2.397000000 GHz
-7 Stop Freq
2427000000 GHz
-300
400 CF Step
3.000000 MHz
Auto Man
" I,
600 Freq Offset
0 Hz
-70.0
Center 2.41200 GHz Span 30.00 MHz

Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)

MSG ISTATUS
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Maximum Peak power spectral density 11G_2437_Antl

Agilent Spectrum Analyzer - Swept SA
I RL RF S0G  AC SEMSEPULEE] ALIGN AUTO 11:29:14 AM Dec0S, 2017

Center Freq 2.437000000 GHz | Avg Type: Log-Pur macE[1g45g |  Freduency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1010 TVPE| ek
IFGain:Low #itten: 30 dB ver|P FFEFFP
Auto Tune
Ref Offset 50T dB MKkr1 2.443 87 GHz
10dBidiv  Ref 20.00 dBm -8.184 dBm
fLog
Center Freq
80 2.437000000 GHz
0.00 |
’1 StartFreq
00 N : TN N S 2.422000000 GHz
(Wwwwmww‘mv\ i wwwmrww]
=0 Stop Freq
2.452000000 GHz,
-30.0
00 CF Step
3.000000 MHz
Auto Man
-A0.0 M%W i Mw
. P FreqOffset
0 Hz
700
Center 2.43700 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)
MSG STATUS
Maximum Peak power spectral density 11G_ 2462 Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULSE ALIGH AUTO 01:36:09 PM Dec 03, 2017
Center Freq 2.462000000 GHz | Avg Type: Log-Pur waE[1o3456|  Freduency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M bl
IFGain:Low  #Atten: 30 dB veT|P FEFFP
Auto Tune
Ref Offset B.07 dB Mkr1 2.462 63 GHz
10dBidlv  Ref 20.00 dBm -7.807 dBm
JLog
Center Freq
100 2.462000000 GHz
0.00 |
1 StartFreq
100 IPUTI P IN PLYTED T Pl TR T N T T P | 2.447000000 GHz
{W R G b l‘"\“\' YT O \JWWVl
=0 ﬁ Stop Freq
2.477000000 GHz
-30.0
400 [ﬂ CF Step
3.000000 MHz
Auto Man
o0 Freq Offset
0Hz
-70.0
Center 2.46200 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)
MSG STATUS




FCC Part 15.247_KDB558074_Test Report

Agilent Spectrum Analyzer - Swept SA

Maximum Peak power spectral density 11N20SISO_2412 Antl

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 02:15:03 PMDec 11, 2017
ICenter Freq 2.412000000 GHz | Avg Type: Log-Pur wece[[2z45¢6|  Frequency
PNO: Fast —— 11ig:Free Run Avg|Hold: 1010 TVPE| ek
IFGainLow  #Atten:30 dB ver|P PRFFP
Auto Tune
Ref Offset 7.01 dB Mkr1 2.412 63 GHz
10dBidiv  Ref 20.00 dBm -10.106 dBm
fLog
Center Freq
80 2.412000000 GHz
Q.00
1 StartFreq
a0 ' 2397000000 GHz
0 Stop Freq
2.427000000 GHz
-300 Vl
400 ’)‘r \'\ CF Step
Nf \\ 3.000000 MHz
Auto Man
500 b '| nlI Y
.WMVW VI WW
0 FreqOffset
0Hz
700
Center 2.41200 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)
MSG STATUS
Maximum Peak power spectral density_11N20SISO_2437_Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULSE ALIGH AUTO 0z2:17:49 PMDec 11, 2017
[center Freq 2.437000000 GHz | Avg Type: Log-Pwr W[z a5 6|  Freduency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M bl
IFGainLow  #Atten:30 dB vET|P PRFF P
Auto Tune
Ref Offset 7.01 dB Mkr1 2.437 63 GHz
10dBidlv  Ref 20.00 dBm -9.989 dBm
JLog
Center Freq
o8 2.437000000 GHz
Q.00
1 StartFreq
100 W{\W ’ wa 2.422000000 GHz
0 Stop Freq
J‘ 2.452000000 GHz
-300
400 )‘J y\\ CF Step
Jf \\ 3.000000 MHz
Auto Man
500 PR | |lJ'kn.'
R W“""‘MM
o0 Freq Offset
0 Hz
-70.0
Center 2.43700 GHz Span 30.00 MHz

Res BW 30 kHz

#VBW 100 kHz

Sweep 31.67 ms (1001 pts)

MSG

ISTATUS
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Maximum Peak power spectral density 11N20SISO_2462_Antl

Agilent Spectrum Analyzer - Swept SA
I RL RF S0G  AC

ALIGN AUTO

02:19:28 PMDec 11, 2017

ICenter Freq 2.462000000 GHz | Avg Type: Log-Pur wece[[2z45¢6|  Frequency
PNO: Fast —— 11ig:Free Run Avg|Hold: 1010 TVPE| ek
IFGainLow  #Atten:30 dB ver|P PRFFP
Auto Tune
Ref Offset 7.01 dB Mkr1 2.462 63 GHz
10 dBidiv  Ref 20.00 dBm -9.586 dBm
fLog
Center Freq
80 2.462000000 GHz
Q.00
1 StartFreq
400 WWMM}W\M ‘ WW 2.447000000 GHz
0 Stop Freq
J‘ 2.477000000 GHz
-300 ¥
400 (ﬁ \ CF Step
}m/ \ 3.000000 MHz
Auto Man
0.0 by Hlnﬂl\hl‘w M‘Ir"l . —
oA Wil
0 FreqOffset
0 Hz
700
Center 2.46200 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)
MSG STATUS
Maximum Peak power spectral density_11N40SISO_2422_Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULSE ALIGH AUTO 11:42:00AM Dec03, 2017
Center Freq 2.422000000 GHz | Avg Type: Log-Pwr W[ osa5g|  Frequency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M bl
IFGainLow  #Atten:30 dB vET|P PRFF P
Auto Tune
Ref Offset B.07 dB Mkr1 2.423 86 GHz
10dBidlv  Ref 20.00 dBm -11.268 dBm
JLog
Center Freq
00 2.422000000 GHz
Q.00
1 StartFreq
00 4 2,392000000 GHz
0 Stop Freq
2.452000000 GHz
-300
400 / \7 CF Step
6.000000 MHz
Auto Man
-500
o0 Wolhpanbetdl  Freq offset
0 Hz
-70.0
Center 2.42200 GHz Span 60.00 MHz

Res BW 30 kHz #VBW 100 kHz Sweep 63.27 ms (1001 pts)

MSG ISTATUS
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Maximum Peak power spectral density 11N40SISO_2437_Antl

Agilent Spectrum Analyzer - Swept SA
I RL RF S0G  AC SEMSEPULEE] ALIGN AUTO 11:45:39 AM Dec 03, 2017

Center Freq 2.437000000 GHz | Avg Type: Log-Pwr mece[[2z45¢6|  Frequency
PNO: Fast —»— T1rig: Free Run Avg[Hold: 10110 TPE | ikt
IFGain:Low #Atten: 30 dB ver|P PPPPP
Auto Tune
Ref Offset 8.07 dB MKkr1 2.433 64 GHz
10dB/div  Ref 20.00 dBm -11.275 dBm
fLog
Center Freq
100 2.437000000 GHz
0.00
: StartFreq
100 ‘ 2.407000000 GHz
0 Stop Freq
2.467000000 GHz
300
40,0 } L\ CF Step
6.000000 MHz
Auto Man
-50.0
L Mashrtngt
00 ! M Freq Offset
0Hz
700
Center 2.43700 GHz Span 60.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 63.27 ms (1001 pts)
MSG STATUS
Maximum Peak power spectral density_11N40SISO_2452_Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SEMEEPULSE ALIGHN AUTO 11353132 &M Dec 05, 2017
Center Freq 2.452000000 GHz | Avg Type: Log-Pwr W[ osa56|  Freduency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 10M0 TPE M kb
IFGain:Low #Atten: 30 dB veT|P PPPPP
Auto Tune
Ref Dffset 807 dB Mkr1 2.442 64 GHz
10dB/div  Ref 20.00 dBm -11.273 dBm
JLog
Center Freq
ne 2.452000000 GHz
0.00
1 StartFreq
4100 . 2.422000000 GHz
0 [I StopFreq
2.482000000 GHz
-30.0

}‘ \ CF Step

-40.0
6.000000 MHz
Auto Man

-500
NMWWW Freq Offset

600

0Hz
70.0
Center 2.45200 GHz Span 60.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 63.27 ms (1001 pts)

MSG ISTATUS




R FCC Part 15.247_KDB558074_Test Report

4.Band-edge for RF Conducted Emissions

Test Test Ant Carrier Max. Spurious Level Limit Verdict

Mode Channel Power[dBm] [dBm] [dBm]

11B 2412 Antl 2.620 -50.418 -17.38 PASS

11B 2462 Antl 4.060 -48.782 -15.94 PASS

11G 2412 Antl -6.097 -50.408 -26.1 PASS

11G 2462 Antl -5.367 -48.860 -25.37 PASS
11IN20SISO| 2412 Antl -6.226 -49.074 -26.23 PASS
1IN20SISO| 2462 Antl -5.164 -49.003 -25.16 PASS
11IN40SISO| 2422 Antl -7.929 -47.811 -27.93 PASS
11IN40SISO| 2452 Antl -8.155 -49.154 -28.16 PASS
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Band-edge for RF Conducted Emissions_11B 2412 Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF SO0&  AC SENSE:PULSE ALIGH AUTO 11:20:27 AM Dec 03, 2017 F
ICenter Freq 2.367500000 GHz ] #Avg Type: RMS TRACE[112345 6 requency
PNO: Fast —— T1rig: Free Run Avg|Held: 10M0 TYPE | ikt
IFGain:Low #Atten: 30 dB P FRFEF
Auto Tune
Ref Offset 7.07 dB Mkrd 2.380 049 GHz
10 dBlaiv Ref 20.00 dBm -50.418 dBm
og
100 Center Freq
0o W 2.367500000 GHz
10.0 ﬁw ’lll ————————
N .ﬂ s
200 s T
J \ StartFreq
00 ] I 2310000000 GHz
-40.0 4 3 'V
¢ W —
"L“ :. ‘I"‘m-] '-lj'-:rw‘ |J‘ “‘r-“ ‘hJLv . M Stop Freq
2.425000000 GHz
Start 2.31000 GHz Stop 2.42500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 11.20 ms (8001 pts) 11.500000 MHz
MKR MODE| TRC| SCL! R Y FUNCTION FUNCTION WIDTH FUMCTIONVALUE & M Man
1 KA 2.411 602 GHz 2620 dBm I
)l N | | f| 2400000 GHz|  -48.386 dBm| I
Sl N [ [ f| 2.390 000 GHz 52.440 dBm ] Freq Offset
I N[ [f] 2.380049 GHz 50418 dBm I 0 Hz
5 ] I
6 I I
7 I I
8 I I
9 ] I
10 I I
11 1 R B [ ]
< >
MEG STATUS

Band-edge for RF Conducted Emissions_11B_2462_Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF 0@ AC SENSEPULSE ALIGH AUTO 11:24:40 AM Dec 03, 2017 Frequenc
ICenter Freq 2.475000000 GHz | #Avg Type: RMS TRACE[T2 345 6 quency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 10M0 TYPE| M bt
[FGainlow  ®Atten:30 dB vetfP FEFFP
o Ofest0.07 0B Mkréd 2.484 037 50 GHZ|| ~ AutoTune
10 dBiaiv_Ref 20.00 dBm -48.782 dBm
1
0.0 Center Freq
0.00 WMV ! 2.475000000 GHz
-10.0 A /N' .VL\ A 1
Y Y "(1 BT - [ —
-20.0
// StartFreq
0o / \ 2450000000 GHz
-40.0 MM" WLW 4 3 | ——
0D Wb WM e R, R e .‘,.:&
00 StopFreq
2500000000 GHz
-70.0
Start 2.45000 GHz Stop 2.50000 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 4.800 ms (8001 pts) 5.000000 MHz
MKR MODE| TRC) SCL ® ks FUNCTION FUNCTION WIDTH FUNCTION V&LUE m Man
1 NN 2.461 487 50 GHz 4080¢Bm| | ]
)X N | [F| = 248350000GHz| 51523dBm| | [ |
[ N[ [Ff] 2.500 000 00 GHz 52210dBm| | | Freq Offset
N [ 2.484 037 50 GHz 48782dBmM| | ] 0Hz
I N R A
I A R R R
I A R R R
- ]
I O R A
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Band-edge for RF Conducted Emissions_11G 2412 Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 11:27:06 AM Dec 05, 2017
ICenter Freq 2.367500000 GHz | #Avg Type: RMS w2045 |  Freduency
PNO: Fast —— 11ig:Free Run Avg|Hold: 1010 TYPE| M ekt
IFGainlow  #Atten:30 dB perfP PRFF P
o Offect 707 dB Mkrd 2.380 941 GHZ Auto Tune
10 dBidiv__Ref 20.00 dBm -50.408 dBm
og
100 1 Center Freq
0.00 2367500000 GHz
-10.0 WMM«U#WM
200 J l
] -261&{4% StartFreq
00 ] \ 2310000000 GHz
400 ‘4 ( 3 4
" Tonuarammdesltois o P oot il i StopFreq
2.425000000 GHz
Start 2.31000 GHz Stop 2.42500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 11.20 ms (8001 pts) 11.500000 MHz
MKR MODE| TRC| SCL! R Y FUNCTION FUNCTION WIDTH FUMCTIONVALUE & M Man
@@ N[ [f]  2409892GHz|  5.097 dBm| ]
)l N | [ f|  2400000GHz|  -45.471dBm| ]
gl N | [f] 2390000GHz|  52571dBm| ] Freq Offset
g E ] 0 Hz
5 1 ]
8 I ]
7 I ]
8 I ]
9 1 ]
10 I ]
11 I L]
4 >
MSG STATUS
Band-edge for RF Conducted Emissions_11G_2462_Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULSE ALIGH AUTO 11:33:17 AM Dec 03, 2017
ICenter Freq 2.475000000 GHz | #Avg Type: RMS w2345  Fredquency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 TYPE|M ol
IFGainlow  #Atten:30 dB perfP PRFF P
o Offeet 807 dB Mkrd 2.486 118 75 GHz| ~ AutoTune
10 gsrdiu Ref 20.00 dBm -48.860 dBm
100 Center Freq
non 1 2.475000000 GHz
0o i i i M Wah e b e
-20.0 'J L
£ N 25,37 dBin StartFreq
<00 ! | 2.450000000 GHz
-40.0 4 000 O
z 3
o Y L ———
00 StopFreq
2.500000000 GHz
-70.0
Start 2.45000 GHz Stop 2.50000 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 4.800 ms (8001 pts) 5.000000 MHz
MKR MODE| TRC) SCL! ® he FUMNCTION FUNCTION WIDTH FUMCTIONVaLUE m Man
(0 N | [f|  246353125GHz|  5.367 dBm|
) N | [ 2,463 500 00 GHz
| N[ [f] 2,500 000 00 GHz Freq Offset
PN [f] 2.486 11875 GHz 0Hz
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Band-edge for RF Conducted Emissions_11N20SISO_2412 Antl

Agilent Spectrum Analyzer - Swept SA
| RL RF S0G  AC

SEMSEPULEE]

ALIGN AUTO 11:35:39 AM Dec 03, 2017

ICenter Freq 2.367500000 GHz | #Avg Type: RMS mece[[z3456|  Frequency
PNO: Fast —— T1rig: Free Run Avg|Held: 10M0 TYPE | ikt
IFGainLow  #Atten: 30 dB P FRFEF
ot Offeet 707 dB Mkré 2.388 416 GHZ Auto Tune
10 dBlaiv Ref 20.00 dBm -49.074 dBm
og
100 Center Freq
0.00 1 2.367500000 GHz
-10.0
200 [
I -20 2a‘lluﬂm StartFreq
00 J ||| 2310000000 61z
-40.0 .\43 \“
[ i AL Stop Freq
' 2.425000000 GHz
Start 2.31000 GHz Stop 2.42500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 11.20 ms (8001 pts) 11.500000 MHz
MKR MODE| TRC| SCL! R Y FUNCTION FUNCTION WIDTH FUMCTIONVALUE & M Man
@l N[ [f] = 2409130GHz[ 6226 dBm| ]
)l N[ [f[|  2400000GHz| 48509 dBm| ]
gl N[ [f[ 2390000GHz|  -49.087 dBm| ] Freq Offset
| N | E ] 0 Hz
5 Il - ] ]
6 ] ]
7 ] ]
8 ] ]
9 I ]
10 ] ]
1 [ | L]
< >
MEG STATUS
Band-edge for RF Conducted Emissions_11N20SISO_2462_ Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF S0%  AC SENSEPULSE ALIGH AUTO 11:39:42 AM Dec 03, 2017
ICenter Freq 2.475000000 GHz | #Avg Type: RMS WacE[l23456|  Frequency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 10M0 THPE|M it
IFGain:Low  #Atten: 30 dB pETfF FPPF R
o Offect 807 dB Mkrd 2.485 512 50 GHZ|[ ~ AutoTune
10 gsrdiu Ref 20.00 dBm -49.003 dBm
100 ] Center Freq
0.00 2 475000000 GHz
0.0 W‘WMWM“MV AL G i L
-20.0 j L
£ - B StartFreq
<00 / ¥ 2.450000000 GHz
-400 W g4 3
500 \ﬂ"“‘ 4 J;Jwé%i&;w ~— T T e—
00 Stop Freq
' 2.500000000 GHz
-70.0
Start 2.45000 GHz Stop 2.50000 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 4.800 ms (8001 pts) 5.000000 MHz
MKR MODE| TRC) SCL! ® he FUMNCTION FUNCTION WIDTH FUMCTIONVaLUE m Man
N N | [f|  245661875GHz|  5.164 dBm|
) N | [ 2.483 500 00 GHz
[ N[ [Ff] 2,500 000 00 GHz Freq Offset
PN [f] 248551250 GHz 0Hz
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Band-edge for RF Conducted Emissions_11N40SISO_2422 Antl

Agilent Spectrum Analyzer - Swept SA

| RL RF S0G  AC SEMSEPULEE] ALIGN AUTO 11:42:12 &M Dec0S, 2017

ICenter Freq 2.377500000 GHz | #Avg Type: RMS macEl2o456|  Freduency
PNO: Fast —— 11ig:Free Run Avg|Hold: 1010 TYPE| M ekt
IFGain:Low  #Atten: 30 dB perfP PRFF P
o Offect 807 dB Mkré 2.389 903 GHZ Auto Tune
10 dBlaiv Ref 20.00 dBm -47.811 dBm
og
100 Center Freq
0.00 1 2377500000 GHz
-10.0 i L i
200 '1“ w
'll 27 seltuam StartFreq
00 1 \L 2310000000 GHz
400 f $ \
il ek M StopFreq
2.445000000 GHz
Start 2.31000 GHz Stop 2.44500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 13.33 ms (8001 pts) 13500000 MHz
MKR MODE| TRC| SCL! R Y FUNCTION FUNCTION WIDTH FUMCTIONVALUE & M Man
@l N[ [f|  2424126GHz|  -7.929 dBm| ]
/A N | [f|  2400000GHz|  -49.230 dBm| ]
gl N[ [f[ 2390000GHz|  -49.548 dBm| ] Freq Offset
| N | E ] 0 Hz
5 Il - ] ]
6 I ]
7 I ]
8 I ]
9 I ]
10 I ]
1 [ [ ] |
4 >
MEG STATUS
Band-edge for RF Conducted Emissions_11N40SISO_2452 Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF S0%  AC SENSEPULSE ALIGH AUTO 11:53:44 AM Dec 03, 2017
ICenter Freq 2.465000000 GHz | #Avg Type: RMS mack[io3456|  Fredquency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 TYPE|M ol
IFGainlow  #Atten:30 dB perfP PRFF P
o Offeet 807 dB MKkrd 2.494 067 50 GHz| ~ AutoTune
10 Biai_Ref 20.00 dBm -49.154 dBm
100 Center Freq
0.00 g)1 2 465000000 GHz
100 T r— RETOCL I TN ITFAR MO WP U,
o) \ ]

.'/ ltl -28.16 dBm StartFreq
<00 7 g 2.430000000 GHz
-400 v .4 —3]

500 T
00 StopFreq
m'u 2500000000 GHz
Start 2.43000 GHz Stop 2.50000 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 6.933 ms (8001 pts) 7.000000 MHz
MKR MODE| TRC) SCL! ® he FUMNCTION FUNCTION WIDTH FUMCTIONVaLUE m Man
M N | [f]  245411500GHz[  -8.155 dBm|
) N[ |[f[|  248350000GHz|  51.211 dBm|
| N[ [f]  250000000GHz| 50327 dBm| Freq Offset
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MSG STATUS




FCC Part 15.247_KDB558074_Test Report

5.RF Conducted Spurious Emissions

Max.

o |l o (S S e | et oetgom] (s | G | v
11B 2412 Antl 30 26000 100 300 2.579 -44.076 17:21 PASS
11B 2437 Antl 30 26000 100 300 3.896 -43.617 16.<£04 PASS
11B 2462 Antl 30 26000 100 300 3.995 -42.435 16.<C;05 PASS
11G 2412 Antl 30 26000 100 300 -6.119 | -44.475 26.<£19 PASS
11G 2437 Antl 30 26000 100 300 -5.631 | -43.991 25.<6-31 PASS
11G 2462 Antl 30 26000 100 300 -5.419 | -43.837 25:19 PASS
11N20SISO| 2412 Antl 30 26000 100 300 -7.429 | -44.288 27229 PASS
11N20SISO| 2437 Antl 30 26000 100 300 -7.301 | -44.524 27.<3_01 PASS
11N20SISO| 2462 Antl 30 26000 100 300 -7.036 | -44.715 27.<O-36 PASS
11N40SISO| 2422 Antl 30 26000 100 300 -10.18 | -43.935 |<-30.18| PASS
11N40SISO| 2437 Antl 30 26000 100 300 -9.93 -43.947 (<-29.93| PASS
11N40SISO| 2452 Antl 30 26000 100 300 -9.729 | -44.027 < PASS
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RF Conducted Spurious Emissions_11B 2412 Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF 0@ AC SENSEPULSE ALIGH AUTO 11:20:38 AM Dec 05, 2017
Center Freq 2.412000000 GHz #Avg Type: RMS WiCE[T2345¢6( reduency
PNO: Fast —»— Trig:Free Run Avg|Held: 10M0 THPE | ikt
IFGain:Low  #Atten: 30 dB pETF PRPEF
Auto Tune
Ref Offset 7.07 dB Mkr1 2.411 500 GHz
10 dBidiv ~ Ref 20.00 dBm 2.579 dBm
Log
Center Freq
10 ’1 2.412000000 GHz
Q.00 My 'ﬂv'm’l MJI L.F% |
StartFreq
400 2,392000000 GHz,
“ }/V vl\'\_\ B e [ | —
w0 J‘/ Stop Freq
2.432000000 GHz
-300
400 / \K CF Step
' 4.000000 MHz
Auto Man
00 ﬂfl' L
Povlniad
&00 Freq Offset
' 0 Hz
-70.0
Center 2.41200 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)
M3G STATUS

Agilent Spectrum Analyzer - Swept SA

| RL RF S0@  AC SEMSEPULSE ALIGMAUTO 11:20:49 &M Dec 05, 2017 F
Center Freq 13.015000000 GHz ] #Avg Type: RMS TRAGE[1 2345 6 requency
PNO: Fast —— THhg:Free Run Avg[Hold: 1110 THPE| M i
IFGain:Low Ratten: 30 4B peT|fP PPPFPP
Auto Tune
Ref Offset 7.07 dB Mkr2 25.597 GHz
le gBrdiv Ref 20.00 dBm -44.076 dBm
CenterFreq
108 ’ 13.015000000 GHz
Q.00
StartFreq
100 30.000000 MHz
-17 42 dBm|
e Stop Freq
26.000000000 GHz
-30.0
400 ‘ CF Step
2597000000 GHz
Auto Man
500
00 Freq Offset,
0Hz
-f0.0
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #/BW 300 kHz Sweep 2.482 s (8001 pts)

MSG STATUS
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RF Conducted Spurious Emissions_11B 2437_Antl

Agilent Spectrum Analyzer - Swept SA

|l RL RF S0&  AC SEMSEPULSE] ALIGN AUTO 11:22:53 &M Dec 05, 2017
Center Freq 2.437000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Held: 10/10 TYPE| M kbt
IFGain:Low #Atten: 30 dB perfP PPPPP
Ref Offset 8.07 dB Mkr1 2.437 505 GHzZ Auto Tune
10 dBidiv Ref 20.00 dBm 3.896 dBm
Log
Center Freq
100 .1 2.437000000 GHz
000 JIHMM WL"‘].ﬂ.nwL
[’V ”‘-\ startFreq
-0 A A 2.417000000 GHz
] V V vk_ -16.10 dBm)|
200 *./ o
JJ Stop Freq
2.457000000 GHz
-30.0 4
] Pl K b CF Step
o0 M{ w W"’\M 4000000 MHz
Auto Man
-50.0 W V“L,..mm —
Yty
-60.0 Freq Offset
' 0 Hz
-70.0
Center 2.43700 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)

MSG

Agilent Spectrum Analyzer, - Swept 5A
| RL RF SO%  AC

STATUS

ALIGN AUTO

11:23:04 AM Dec 05, 2017

Center Freq 13.015000000 GHz | #hvg Type: RMS TRACE[1[2345 6 Frequency
PHO: Fast —— Ttrig:Free Run Avg|Hold: 1110 TYPE| V] btk
IFGainslow  HAtten: 30 dB peflP PPPPP
Auto Tune
Ref Offset 8,07 dB Mkr2 25.039 GHz
10 dBidiv ~ Ref 20.00 dBm -43.617 dBm
JLog
Center Freq
100 1 13.015000000 GHz
0.00
StartFreq
00 30.000000 MHz
-16.10 dBm|
e StopFreq
26.000000000 GHz
-30.0
CF Step
2597000000 GHz
Auto Man
Freq Offset
0Hz

Start 30 MHz
Res BW 100 kHz

#VBW 300 kHz

Stop 26.00 GHz

Sweep 2.482 s (8001 pts)

MSG

STATUS
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RF Conducted Spurious Emissions_11B 2462 Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0&  AC SEMSE:PULSE ALIGN AUTO 11:24:51 AM Dec 05, 2017
Center Freq 2.462000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Held: 1010 THPE |1 Wil
IFGain:Low #Atten: 30 dB perfP PPPPEP
Auto Tune
Ref Offset 8.07 dB Mkr1 2.461 495 GHz
10 dBidiv ~ Ref 20.00 dBm 3.995 dBm
Log
Center Freq
10.0 M1 2.462000000 GHz
0.0 I b 1
/W ”‘-\ startFreq
-10.0 A n 2.442000000 GHz|
Jv V Uyk -16.01 cBmj|
200 J/ y
Stop Freq
2482000000 GHz
300 n,
; o /J \ A CF Step
o0 N/ v W 4,000000 MHz
N Auto Man
400 . kA
L ¥ e
-60.0 Freq Offset
' 0Hz
=700
Center 2.46200 GHz Span 40.00 MHz

Res BW 100 kHz

#VBW 300 kHz

Sweep 4.267 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA

STATUS

il RL RF S0G  Aac SEMSE:PULSE, ALIGNALTO 11:25:02 &AM Dec 05, 2017 F
Center Freq 13.015000000 GHz | #Avg Type: RM3 TRACE[1 234 5 6 requency
PHO: East —— Trig:Free Run Avg|Hold: 1110 THPE |V it
IFGain:Low #Atten: 30 dB CeTlF FRFPFF
Auto Tune
Ref Offset8.07 dB Mkr2 25.766 GHz
10 dBidiv  Ref 20.00 dBm 42.435 dBm
fLog
CenterFreq
00 1 13015000000 GHz
0.o0
StartFreq
-100 30.000000 MHz
-16.01 ciBm|
o StopFreq
26.000000000 GHz
-30.0
-40.0 CF Step
2,597000000 GHz
Auto Man
-50.0
00 Freq Offset
0Hz
-70.0
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)

MSG

STATUS
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RF Conducted Spurious Emissions_11G 2412 Antl

Agilent Spectrum Analyzer - Swept SA

|l RL RF S0G  AC SEMSEPULSE] ALIGN AUTO 11:27:17 &M Dec 05, 2017
Center Freq 2.412000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Held: 10/10 TYPE| M kbt
IFGain:Low #Atten: 30 dB perfP PPPPP
Auto Tune
Ref Offset 7.07 dB Mkr1 2.409 900 GHz
10 dBidiv Ref 20.00 dBm -6.119 dBm
Log
Center Freq
100 2.412000000 GHz
0.0o 1
¢ StartFreq
100 J WA T | "‘"‘-“"“"‘WWWL 2.392000000 GHz
0 ﬁ( ! \ Stop Freq
-26.12 dBm)|
i 3 2.432000000 GHz
-30.0
400 AX )ﬁ‘ CF Step
' M \M‘ 4.000000 MHz
Auto Man
00 Freq Offset
' 0 Hz
-70.0
Center 2.41200 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA
I RL RF SO0 AC

STATUS

ALIGHAUTD

11:27:28 4M Dac 05, 2017

Center Freq 13.015000000 GHz | #Avg Type: RMS weck[{23455|  Frequency
PHO: Fast —»— 11ig:Free Run Avg|Hold: 1110 TYPE| ] e
IFGain:Low  #Atten: 30 dB perfP PRPP R
Auto Tune
Ref Offset 707 dB Mkr2 25.727 GHz
10 dBidiv  Ref 20,00 dBm -44.475 dBm
fLog
CenterFreq
100 13.015000000 GHz
0.00 5
StartFreq
00 30.000000 MHz
e Stop Freq
L1280 26000000000 GHz
300
400 CF Step
' 2597000000 GHz
Auto Man
500 L
600 Freq Offset
0Hz
-f0.0
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)

MSG

ISTATUS
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RF Conducted Spurious Emissions_11G_2437_Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0&  AC SEMSE:PULSE ALIGN AUTO 11:22:25 AM Dec 05, 2017
Center Freq 2.437000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Held: 1010 THPE |1 Wil
IFGain:Low #Atten: 30 dB perfP PPPPEP
Ref Offset 8.07 dB MKr1 2.434 740 GHz Auto Tune
10 dBidiv ~ Ref 20.00 dBm -5.631 dBm
Log
Center Freq
100 2.437000000 GHz
0.00 1
x startFreq
00 kil o, i it 2.417000000 GHz
=200 J L
ﬁf( "Lm -25.63 dBmj| Stop Freq
7 | 2.457000000 GHz
-30.0 y
400 / \ CF Step
’ 4.000000 MHz
Auto Man
500 WM.%‘M Y o
00 Freq Offset
0Hz
=700
Center 2.43700 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)

MSG

Agilent Spectrum Analyzer, - Swept SA

STATUS

i RL RF SO0%  AC SEMNSE:PULSE ALIGNAUTO 11:29:36 AM Dec 03, 2017 F
Center Freq 13.015000000 GHz | #Avg Type: RMS TACE[123456 requency
PHO: Fast —— Trig:Free Run Avg|Held: 1110 TYPE M i
IFGain:Low #Atten: 30 dB peTPPFRPP
Auto Tune
Ref Offset 8.07 dB Mkr2 25.633 GHz
10¢Bidiv  Ref 20,00 dBm 43,991 dBm
JLecg
Center Freq
100 13.015000000 GHz
0.00 1
StartFreq
00 30.000000 MHz
200
-25 53 dBm| Stop FrEq
26.000000000 GHz
-30.0
400 CF Step
2597000000 GHz
Auto Man
500
0 Freq Offset
0Hz
700
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)

MSG

STATUS
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RF Conducted Spurious Emissions_11G 2462 Antl

Agilent Spectrum Analyzer - Swept SA
I RL RF SO% AL

ALIGHNAUTD

11:33:28 &M Dec 05, 2017

Res BW 100 kHz

#VBW 300 kHz

Center Freq 2.462000000 GHz #Avg Type: RMS TRACE[123456 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Held: 10/10 TYPE| M kbt
IFGain:Low #Atten: 30 dB perfF PRPPP
Ref Offset 8,07 dB MKr1 2.463 520 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -5.419 dBm
Log
Center Freq
10.0 2.462000000 GHz
0o 1
¢ StartFreq
100 il it A G| 2.442000000 GHz
=200 } L
f \ -25.42 dBmj| Stop Freq
1 f 2.482000000 GHz
-30.0 A
-40.0 / 1\ CF Step
WWMMW 4000000 MHz
Auto Man
500 ']#ﬂi'l'l !'..Ll .M@W*W,
-60.0 Freq Offset
0Hz
=700
Center 2.46200 GHz Span 40.00 MHz

Sweep 4.267 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA

STATUS

| RL RF S0G AT SEMSE:PULSE, ALIGN AUTC 11:33:39 AM Dec 05, 2017 F
Center Freq 13.015000000 GHz | #Avg Type: RMS TRACE[1 2345 6 requency
PNO: Fast —— Trig:Free Run Avg|Hold: 110 THPE | IV it
IFGain:Low RAtten: 30 dB peT|fP FRPPP
Auto Tune
Ref Offset 8.07 dB Mkr2 25.162 GHz
10 dBidiv  Ref 20.00 dBm -43.837 dBm
JLog
CenterFreq
100 13.015000000 GHz
0.00 1
StartFreq
400 30.000000 MHz
200
-25.42 dBm| Stop Freq
26.000000000 GHz
-300
CF Step
2.597000000 GHz
Auto Man
Freq Offset
0Hz
-70.0
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)

MSG

STATUS
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RF Conducted Spurious Emissions_11N20SISO_ 2412 Antl

Agilent Spectrum Analyzer - Swept SA

Res BW 100 kHz

#VBW 300 kHz

Sweep 4.267 ms (8001 pts)

i RL RF S0G  AC SEMSE:PULSE ALIGN AUTO 02:15:27 PMDec 11, 2017
[Center Freq 2.412000000 GHz #Avg Type: RMS macE[1 23455  Freduency
PNO: Fast —»— T1rig: Free Run Avg|Hoeld: 1010 TYPE| I bt
IFGain:Low #Atten: 30 dB perfP PP PP
ot oMot 701 dB MKr1 2.409 120 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -7.429 dBm
Log
Center Freq
0o 2.412000000 GHz
0.oo
.1 StartFreq
100 {;1- ;;..i;#h_.lnilk‘," awwwwrn#'q._n'ﬁ\ e '.?"FJ'"M\"V‘ J.w 2392000000 GHz,
it ,f \ Stop Freq
1 Y 2rs3end| 2 432000000 GHz
-30.0
-40.0 \ CF Step
WW 4000000 MHz
Auto Man
aoppl Weimbiiagn]
a0 Freq Offset
0Hz
=700
Center 241200 GHz Span 40.00 MHz

MSG

Agilent Spectrum Analyzer, - Swept S5A

STATUS

i RL RF So0Q  AC SEMSEPLULSE ALIGNAUTO 02:15:37 PMDec 11, 2017 F
[Center Freq 13.015000000 GHz | #Avg Type: RMS TRACE[13345 6 requency
PHO: Fast —— Trig:Free Run Avg|Hold: 110 TYFE| M Wil
IFGain:Low  #Atten:30 dB verfP FRFFP
Auto Tune
Ref Offeet 7.01 dB Mkr2 25.065 GHz
10 dB/div  Ref 20,00 dBm -44.288 dBm
fLog
CenterFreq
10.0 13.015000000 GHz
0.00
1 StartFreq
100 30.000000 MHz
<0 Stop Freq
-7 4368mh | 26.000000000 GHz
-30.0
400 .2 | CF Step
2597000000 GHz
Auto Man
50.0
00 Freq Offset
0Hz
0.0
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)

MSG

STATUS
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RF Conducted Spurious Emissions_11N20SISO_2437_Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0&  AC SEMSE:PULSE ALIGN AUTO 02:18:00 PMDec 11, 2017
|ICenter Freq 2.437000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Held: 1010 THPE |1 Wil
IFGain:Low #Atten: 30 dB perfP PPPPEP
Ref Offset 7.01 dB Mkr1 2.431 630 GHz Auto Tune
10 dBidiv ~ Ref 20.00 dBm -7.301 dBm
Log
Center Freq
10.0 2.437000000 GHz
0.oo |
’1 startFreq
100 Y J‘eru[ﬁ‘.' 0 ety Mll ITTRRPTr A 2.417000000 GHz,

g (1 Rl A () w\
200

j .\" Stop Freq
-2730c5md| - 2 457000000 GHz

300 { X
-40.0 }j \ CF Step
4.000000 MHz,
kW&f Auto Man
50.0

00 Freq Offset
0Hz
-70.0
Center 2.43700 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)
MSG STATUS

Agilent Spectrum Analyzer - Swept SA

il RL RF S0G  AC SENSE:PULSE ALIGN AUTO 02:18:11 PMDec 11, 2017 F
[Center Freq 13.015000000 GHz | #Avg Type: RMS WACE[15345¢6 | | oauency
PNO: Fast —— Trig:Free Run Avg|Hold: 110 THPE | IV Wit
IFGainlow  WAtten:30 dB ver|P PPPPP
Auto Tune
Ref Offset 701 dB Mkr2 25.490 GHz
10dBidiv  Ref 20.00 dBm -44.524 dBm
JLog
Center Freq
100 13.015000000 GHz
0.00
1 StartFreq
100 30.000000 MHz
20 Stop Freq
-s0aEnd | 26,000000000 GHz
0
400 CF Step
2597000000 GHz
Auto Man
-50.0
0D Freq Offset
0Hz
-70.0
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)
MSG STATUS
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RF Conducted Spurious Emissions_11N20SISO_2462_Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0&  AC SEMSE:PULSE ALIGN AUTO 02:19:50 PMDec 11, 2017
Icenter Freq 2.462000000 GHz #Bvg Type: RMS macE[12345¢5| | reduency
PNO: Fast —»— T1rig: Free Run Avg|Hoeld: 1010 TYPE| I bt
IFGain:Low #Atten: 30 dB perfP PP PP
ot oMot 701 dB MKr1 2.459 125 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -7.036 dBm
Log
Center Freq
0o 2.462000000 GHz
0.oo 1
StartFreq
0o r... gl il Tmmm_n TOTpE. \ 2.442000000 GHz
it j \ Stop Freq
J ) 2Tl ol 2 482000000 GHz
-30.0 T
400 / \ CF Step
' 4,000000 MHz
Auto Man
-A0.0
a0 Freq Offset
' 0Hz
=700
Center 2.46200 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA

STATUS

i RL RF S0%  AC SENSE:PULSE ALIGH AUTO 02:20:00 PMDec 11, 2017 F
[Center Freq 13.015000000 GHz | . #Avg Type: RMS TRACE[T 2345 6 requency
PHO: Fast —— 1Vig: Free Run AvglHeld: 1110 TPE 1M Wi
IFGainlow  #Atten:30 dB perfP PP PP
Auto Tune
Ref Offset 701 dB Mkr2 25.224 GHz
10 dBidiv  Ref 20.00 dBm -44.715 dBm
fLog
CenterFreq
o 13.015000000 GHz
Q0o
1 StartFreq
00 30.000000 MHz
200 Stop Freq
210 8| 26,000000000 GHz
=300
400 2 CF Step
2597000000 GHz
Auto Man
-50.0
0 Freq Offset
0Hz
-70.0
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)

MSG

ISTATUS
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RF Conducted Spurious Emissions_11N40SISO_2422 Antl

Agilent Spectrum Analyzer - Swept SA

Res BW 100 kHz

#VBW 300 kHz

i RL RF S0&  AC SEMSE:PULSE ALIGN AUTO 02:26:41 PMDec 11, 2017
ICenter Freq 2.422000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Held: 1010 THPE |1 Wil
IFGain:Low #Atten: 30 dB perfP PPPPEP
Ref Offset 7.01 dB MKr1 2.424 13 GHzZ Auto Tune
10 dBidiv ~ Ref 20.00 dBm -10.180 dBm
Log
Center Freq
100 2.422000000 GHz
0.oo
1 StartFreq
-0 . 2.382000000 GHz
0 Stop Freq
2.462000000 GHz
300 -30.1 dBm
-40.0 / \ CF Step
8.000000 MHz
Auto Man
-A0.0
00 Freq Offset
' 0Hz
=700
Center 2.42200 GHz Span 80.00 MHz

Sweep 8.000 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA

STATUS

i RL RF S0q  AC SEMSE:PULSE ALIGH AT 02:26:52 PMDec 11, 2017 F
[Center Freq 13.015000000 GHz \ #Avg Type: RMS TRACE[123 45 6 requency
PNO: Fast —»— Trig:Free Run Avg[Held: 1110 TPE| M Wik’
IFGainlow  WAtten: 30 dB perfP FRFFF
Auto Tune
Ref Offset 7.01 dB Mkr2 25.695 GHz
10 dBidiv ~ Ref 20.00 dBm -43.935 dBm
fLog
CenterFreq
104 13.015000000 GHz
0.00
1 StartFreq
00 { 30.000000 MHz
e stopFreq
26.000000000 GHz
300 -30.18 B
400 CF Step
2.597000000 GHz
Auto Man
A00 1
600 Freq Offset
0Hz
0.0
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)

IMSG

STATUS
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RF Conducted Spurious Emissions_11N40SISO_2437_Antl

Agilent Spectrum Analyzer - Swept SA
I RL RF SO% AL

ALIGHNAUTD

02:28:51 PMDec 11, 2017

Res BW 100 kHz

#VBW 300 kHz

Sweep 8.000 ms (8001 pts)

|ICenter Freq 2.437000000 GHz #Avg Type: RMS TRACE[123456 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Held: 10/10 TYPE| M kbt
IFGain:Low #Atten: 30 dB perfF PRPPP
Ref Offset 7.01 dB MKkr1 2.439 14 GHz Auto Tune
10 dBidiv ~ Ref 20.00 dBm -9.930 dBm
Log
Center Freq
100 2.437000000 GHz
0.oo
1 StartFreq
100 . 2.397000000 GHz
e J \ Stop Freq
0 s | 2477000000 GHz
-40.0 J/ \ CF Step
8.000000 MHz
Auto Man
-A0.0
00 Freq Offset
. 0Hz
=700
Center 2.43700 GHz Span 80.00 MHz

MSG

Agilent Spectrum Analyzer - Swept SA

STATUS

| RL RF SOQ A SEMSEPULEE ALIGW AUTD 02:20:02 PMDec 11, 2017 F
|Center Freq 13.015000000 GHz | #2vg Type: RMS RECE[12345 6 requency
PNO: Fast —— 1rig: Free Run Avg|Held: 1110 TPE| W] YAt
IFGain:Low #Atten: 30 dB =
Auto Tune
Ref Offset 7.01 dB Mkr2 25.718 GHz
10 dBidiv Ref 20.00 dBm -43.947 dBm
JLog
Center Freq
oo 13.015000000 GHz
000
1 StartFreq
100 { 30.000000 MHz
o Stop Freq
. 2330 | 26000000000 GHz
-400 CF Step
2597000000 GHz
Auto Man
500 1 |
E00 '” Freq Offset
0Hz
-70.0
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)

MSG

STATUS
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RF Conducted Spurious Emissions_11N40SISO_2452_ Antl

Agilent Spectrum Analyzer - Swept SA
I RL RF SO% AL

ALIGHNAUTD

0230042 PMDec 11, 2017

Res BW 100 kHz

#VBW 300 kHz

Sweep 8.000 ms (8001 pts)

|ICenter Freq 2.452000000 GHz #Avg Type: RMS TRACE[123456 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Held: 10/10 TYPE| M kbt
IFGain:Low #Atten: 30 dB perfF PRPPP
Ref Offset 7.01 dB MKkr1 2.454 12 GHz Auto Tune
10 dBidiv ~ Ref 20.00 dBm -9.729 dBm
Log
Center Freq
100 2.452000000 GHz
0.oo
1 StartFreq
100 . 2.412000000 GHz
e J \ Stop Freq
0 | 2:492000000 GHz
-40.0 -/ \ CF Step
8.000000 MHz
Auto Man
-A0.0
00 Freq Offset
. 0Hz
=700
Center 2.45200 GHz Span 80.00 MHz

MSG

Agilent Spectrum Analyzer - Swept SA
i RL RF S0&  AC

STATUS

ALIGN AUTO

02:30:52 PMDec 11, 2017

ICenter Freq 13.015000000 GHz | #Avg Type: RMS TRACE[123456 Frequency
PHO: Fast —»~ 1rig:Free Run Avg|Held: 1110 TYPE |I¥] tiihihinh
IFGain:Low #Atten: 30 dB pETF PRPPP
Auto Tune
Ref Offset 7.01 dB Mkr2 25.059 GHz
10 dBidiv  Ref 20.00 dBm -44.027 dBm
fLog
Center Freq
100 13.015000000 GHz
0.00
1 StartFreq
-10.0 < 30.000000 MHz
e Stop Freq
0 a72a8r] | 26:000000000 GHz
-40.0 2] CF Step
2597000000 GHz,
Auto Man
-50.0
-60.0 Freq Offset
0Hz
-70.0
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)

MSG

ISTATUS
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6.Restrict-band band-edge measurements

vode | Chamel | ANt | Frea. l[DdOI;Nn?]r e %g)cligg [dBuEV/m] DB [dI;liJT/i/tm] Vel
118 2412 | Antl |2310.0] -44.14 | 3 0 | 5406 | PEAK | 74 |PASs
118 2412 | Antl [2310.0| -54.93 | 3 0 | 4327 | av 54 | PASS
118 2412 | Antl |2390.0| -4422 | 3 0 | 5398 | PEAK | 74 |PAss
118 2412 | Antt |2390.0] -5393 | 3 0 | 4427 | av 54 | PASS
118 2462 | Antl | 24835 -42.05 | 3 0 | 5615 | PEAK | 74 |PASs
118 2462 | Antl |24835| -51.88 | 3 0 | 4632 | Av 54 | PASS
118 2462 | Antl |2500.0] -41.18 | 3 0 | 5702 | PEAK | 74 |PAsS
118 2462 | Antl |2500.0| -52.91 | 3 0 | 4529 | Av 54 | PASS
11G 2412 Antl | 2310.0 | -44.15 3 0 54.05 PEAK 74 PASS
11G 2412 | Antl [2310.0| -5487 | 3 0 | 4333 | Av 54 | PASS
11G 2412 Antl | 2390.0| -41.21 3 0 56.99 PEAK 74 PASS
11G 2412 | Antt |2390.0] -5259 | 3 0 | 4561 | AV 54 | PASS
11G 2462 | Antl |24835]| -41.62 | 3 0 | 5658 | PEAK | 74 |PASS
11G 2462 | Antl |24835| 5213 | 3 0 | 4607 | Av 54 | PASS
11G 2462 | Antl |2500.0| -41.72 | 3 0 | 5648 | PEAK | 74 |PASS
11G 2462 | Antl |2500.0| 5255 | 3 0 | 4565 | AV 54 | PASS
11N20SISO 2412 Antl | 2310.0 | -44.92 3 0 53.28 PEAK 74 PASS
11N20SISO| 2412 | Antl |2310.0] -54.88 | 3 0o | 4332 | av 54 | PASS
11N20SISO| 2412 | Antl |2390.0| -4155 | 3 0 | 56.65 | PEAK | 74 |PASS
11N20SISO| 2412 | Antl | 23900| 5242 | 3 0 | 4578 | Av 54 | PASS
11N20SISO| 2462 | Antl | 24835 -42.14 | 3 0 | 56.06 | PEAK | 74 |PASS
11N20SISO| 2462 | Antl | 24835| -52.10 | 3 0 | 4610 | Av 54 | PASS
11N20SISO| 2462 | Antl |2500.0| -42.31 | 3 0 | 55.89 | PEAK | 74 |PAss
11N20SISO| 2462 | Antl |2500.0| -5254 | 3 0 | 4566 | AV 54 | PASS
11N40SISO 2422 Antl | 2310.0| -43.34 3 0 54.86 PEAK 74 PASS
11N40SISO| 2422 | Antl |2310.0] -53.90 | 3 0 | 4430 | Av 54 | PASS
11N40SISO| 2422 | Antl | 2390.0| -38.66 | 3 0 | 5954 | PEAK | 74 |PASS
11N40SISO| 2422 | Antl | 23900| 5025 | 3 0 | 4795 | Av 54 | PASS
11N40SISO| 2452 | Antl | 24835 -41.01 | 3 0 | 5719 | PEAK | 74 |PAss
11N40SISO| 2452 | Antl | 2483.5| -51.65 | 3 0 | 4655 | Av 54 | PASS
11N40SISO| 2452 | Antl |2500.0| -43.08 | 3 0 | 5512 | PEAK | 74 |PAss
11N40SISO 2452 Antl | 2500.0 | -52.47 3 0 45,73 AV 54 PASS
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Restrict-band band-edge measurements _11B 2412 Antl PEAK

Agilent Spectrum Analyzer - Swept SA

i RL RF S0Q  AC SEMSE:PULSE ALIGN AUTO 11:21:06AM Dec03, 2017

ICenter Freq 2.367500000 GHz | Avg Type: Log-Pwr TRACE[1234 5 6 Frequency
PNO: Fast —— Trig: Free Run Avg[Held: 10/10 TYPE |1 Ykt
IFGain:Low  #Atten: 30 dB TP PRPEE
et OFfect 7 07 d Mkr3 2.390 000 GHZ Auto Tune
1ngB.fdiv Ref 20.00 dBm -44.220 dBm
1
oo CenterFreq
000 //w \\\ 2.367500000 GHz
-10.0 E—
=200 / \
/ \ StartFreq
-30.0
2.310000000 GHz
2 3
0.0 p—— TR P AP PSPPI AT (AR P THPEYP I £ BPPArTR T IR Y ....MM
enof—
00 Stop Freq
2.425000000 GHz
-70.0
Start 2.31000 GHz Stop 2.42500 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (3001 pts) 11.500000 MHz
MKR MODE| TRC| SCL FUNCTION FUNCTIOM WIDTH FUNCTIOM WALUE A m Man
III--———
| 2310000GHz[  44136dBm|[ [ [ ]
| 2390000GHz[  44220dBm|[ | [ ] Freq Offset
- @ @ — @ ] 0 Hz

Agilent Spectrum Analyzer - Swept S5A

ALIGH BUTO 11:21:20 AM Dec 05, 2017
ICenter Freq 2.367500000 GHz Avg Type: Log-Pur WaE[{ 23456 |  reduency
PNO: Fast —+— Ttig:Free Run Avg[Held: 110 THPE |1 il
IFGain:Low  #Atten: 30 dB DETIF PP PP R
et Oect 07 db MKr3 2.390 000 GHZ|| ~ AutoTune
10dBiciv_Ref 20.00 dBm -53.925 dBm
10.0 /3(1 CenterFreq
0.00 [ . ‘\\‘ 2.367500000 GHz
-10.0 ]
-200 / \
/ \ StartFreq
0o I I 2310000000 GHz
-40.0
2 .3 - N
-50.0 A —
00 Stop Freq
2.425000000 GHz
-70.0
Start 2.31000 GHz Stop 2.42500 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 8.967 s (8001 pts) 11.500000 MHz
MKR MODE TRC SCL FUNCTION FUNCTION WIDTH FUMCTION WALLIE & m Man
1 III--_—_
pd N| [f] 2310000GHz[ 54926dBm| | | ]
| 2390000GHz| 63925dBm| | | ] Freq Offset
Y | -] 0 Hz
5
6
7
8
9
10
11 [ [ | ]
4
MSG STATUS
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Restrict-band band-edge measurements_11B 2462 _Antl PEAK

Agilent Spectrum Analyzer - Swept 5A

RF S0Q AC ALIGN AUTO 11:25:19 AM Dec 05, 2017

ICenter Freq 2.475000000 GHz Avg Type: Log-Pwr w2345 |  Treduency
PNO: Fast —»— Ttig:Free Run Avg|Held: 10110 TPE |1 ok
IFGainLow  #Atten: 30 dB perfP PP PP
Mef Ofect807 dB MKr3 2.500 000 00 GHz|[ Ao Ture
10 dBidiv  Ref 20.00 dBm -41.175 dBm
Log 01
104 P ] CenterFreq
0 ™ N 2.475000000 GHz
-10.0 /
e / \ StartFreq
-30.0
e 7 3]| 2.450000000 GHz
400 SNBSS —
500
00 Stop Freq
2,500000000 GHz
-70.0
Start 2.45000 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 5.000000 MHz
MKR MODE| TRC| SCL FUNCTION FUNCTION WD TH FUMCTION WaLUE & m Man
III--_—_
| 248350000GHz| 42052dBm| | | 0@ |
| 250000000GHz| M175dBm[ [ [ 00| Freq Offset
I 0Hz

i RL RF 500 AC SENSE:PULSE ALIGH AUTO 11:25:33 AM Dec 05, 2017
ICenter Freq 2.475000000 GHz Aug Type: Log-Pur macE[{o3456|  TredUency
PNO: Fast —»— Ttig:Free Run Avg|Hold: 2M0 TYPE | bl
IFGain:Low #Atten: 30 dB cetfP PP PPP
o Ofeota07 dB MKr3 2.500 000 00 GHz|| ~ AutoTune
10dBiciy_Ref 20.00 dBm -52.909 dBm
1
1048 _5«/\ CenterFreq
0.00 f\/ \,\ 2.475000000 GHz
-10.0 \
Ao / StartFreq
00 /\/ \,\ 2450000000 GHz
-40.0 \‘— 3 3.
500 —— |
0 Stop Freq
2500000000 GHz
00
Start 2.45000 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 3.899 s (8001 pts) 5.000000 MHz
MER| MODE TRC SCL FUNCTION FUNCTION WIDTH FUMCTION WALLUE A m Man
i N -EE!EE'I_—_
| 248360000GHz|  &1882dBm| [ [ ]
Freq Offset

2.500 000 00 GHz £2909dBm| [ [ |
I R

0Hz
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Restrict-band band-edge measurements_11G 2412 Antl PEAK

Agilent Spectrum Analyzer - Swept 5A

i RL RF S0g AC SENSE:PULSE ALIGN AUTO 11:27:45 AM Dec 05, 2017
[Center Freq 2.367500000 GHz Avg Type: Log-Pur w2345 |  Treduency
PNO: Fast —»— Ttig:Free Run Avg|Held: 10110 TPE |1 ok
IFGain:Low  #Atten: 30 dB oerfP FPPFE
Auto Tune
Ref Offset 7.07 dB Mkr3 2.390 000 GHz
10 dBiciv__Ref 20.00 dBm -41.207 dBm
og
1
10.0 Y CenterFreq
0.m aan \\ 2.367500000 GHz
-10.0
-200 \
\ StartFreq
0 3 2310000000 GHz
2 %
-0 PR L PR Yo TP T FRT YA T TP} .&W‘M h
-50.0 bl
00 Stop Freq
2.425000000 GHz
0.0
Start 2.31000 GHz Stop 2.42500 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 11500000 MHz
MK MODE| TRC| SCL FUNCTION | FUNCTION WIDTH FNCTONvALLE o [Rie Man
N[ 2, 410 783 GHz 4, 446 éBm | [ ]
|  2310000GHz|  44153dBm| | | |
2.350 000 GHz 41207dBm[ | [ | Freq Offset
4 I R 0Hz

i RL RF s0%  AC SENSE:PULSE ALIGH AUTO 11:27:59 AM Dec 05, 2017
ICenter Freq 2.367500000 GHz Aug Type: Log-Pur mace[{o3456|  TredUency
PNO: Fast —»— Ttig:Free Run Avg|Hold: 1110 TYPE | bl
IFGain:Low #Atten: 30 dB verP PPPPP
o Offeet 707 dB MKr3 2.390 000 GHzZ Auto Tune
10dBiciy_Ref 20.00 dBm -52.589 dBm
1048 ] CenterFreq
0.00 2367500000 GHz
400 [ ™ /ﬁ
-200 [ \
[ l StartFreq
300 \ 2310000000 GHz
-40.0
3
£00 2 _’ ,J \
50.0 Stop Freq
2.425000000 GHz
00
Start 2.31000 GHz Stop 2.42500 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 8.967 s (8001 pts) 11.500000 MHz
MER| MODE TRC SCL FUNCTION FUNCTION WIDTH FUMCTION WALLUE A m Man
1 I ——_
| 2310000GHz|  64869dBm| | | ]
Freq Offset
4

2.390 000 GHz £2589dBm| | [ |
I R

0Hz




FCC Part 15.247_KDB558074_Test Report

Restrict-band band-edge measurements _11G 2462 _Antl PEAK

Agilent Spectrum Analyzer - Swept 5A

RF S0Q AC ALIGN AUTO 11:33:56 AM Dec 05, 2017

ICenter Freq 2.475000000 GHz Avg Type: Log-Pwr w2345 |  Treduency
PNO: Fast —»— Ttig:Free Run Avg|Held: 10110 TPE |1 ok
IFGainiLow  iAtten: 30 dB cerP PPPPP
e OMect8.07 B MKr3 2.500 000 00 GHz][ Ao Ture
10 dBiciv__Ref 20.00 dBm -41.718 dBm
og
1
10.0 v CenterFreq
000 ﬁ/ i \ 2.475000000 GHz
-10.0
ﬂf \ StartFreq
-30.0
u Z 3]| 2.450000000 GHz
0.0 Mﬂlwézawmﬁwmﬂ; ——
500
00 Stop Freq
2500000000 GHz
-70.0
Start 2.45000 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 5.000000 MHz
MKR MODE| TRC| SCL FUNCTION FUNCTION WD TH FUMCTION WaLUE & m Man
III--_—_
| 248350000GHz| -41618dBm[ [ | ]
| 250000000GHz| 41718dBm|[ [ | | Freq Offset
4 - ] 0 Hz

i RL RF 500 AC SENSE:PULSE ALIGH AUTO 11:34:10 AM Dec 05, 2017
ICenter Freq 2.475000000 GHz Aug Type: Log-Pur macE[{o3456|  TredUency
PNO: Fast —»— Ttig:Free Run Avg|Hold: 2M0 TYPE | bl
IFGain:Low #Atten: 30 dB cetfP PP PPP
o Ofeota07 dB MKr3 2.500 000 00 GHz|| ~ AutoTune
10dBiciy_Ref 20.00 dBm -52.549 dBm
1048 CenterFreq
0.00 2.475000000 GHz
-10.0 //-F \
Ao / \ StartFreq
00 / \ 2450000000 GHz
-40.0
2
0.0 \ ( 3 3
50.0 Stop Freq
2500000000 GHz
00
Start 2.45000 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 3.899 s (8001 pts) 5.000000 MHz
MER| MODE TRC SCL FUNCTION FUNCTION WIDTH FUMCTION WALLUE A m Man
i N ——_
| 248360000GHz|  62134dBm| [ [ ]
Freq Offset
4

2.500 000 00 GHz £2549dBm| [ [ |
I R

0Hz
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Restrict-band band-edge measurements 11N20SISO_2412 Antl PEAK

Agilent Spectrum Analyzer - Swept 5A

i RL RF S0g AC SENSE:PULSE ALIGN AUTO 11:36:18 AM Dec 05, 2017
[Center Freq 2.367500000 GHz Avg Type: Log-Pur macE[l2345¢6 |  Freauency
PNO: Fast —»— Ttig:Free Run Avg|Hold:> 1010 TPE |1 ok
IFGain:Low  #Atten: 30 dB oerfP FPPFE
Auto Tune
Ref Offset 7.07 dB Mkr3 2.390 000 GHz
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Agilent Spectrum Analyzer - Swept 5A
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Agilent Spectrum Analyzer - Swept 5A
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Agilent Spectrum Analyzer - Swept 5A
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Tonscend

7.Duty Cycle
Test Mode | Test Channel Ant Duty Cycle[%] Verdict
11B 2437 Antl 100 PASS
11G 2437 Antl 100 PASS
11N20SISO 2437 Antl 100 PASS
11IN40SISO 2437 Antl 100 PASS
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Agilent Spectrum Analyzer - Swept SA

Duty Cycle_11B 2437 Antl

i RL RF S0G  AC SEMSEPULSE ALIGN AUTO 11:55:11 &M Dec 05, 2017 F
ICenter Freq 2.437000000 GHz | Avg Type: Log-Pur RACE[TZ345 b requency
PNO: Fast —»— T1rig:Free Run TYPE |V’
IFGain:Low #itten: 40 dB verfP FEFFP
Auto Tune
10 ¢Bidiv  Ref 30.00 dBm
Log
00 Center Freq
100 2.437000000 GHz
0.00
-10.0
StartFreq
200 2437000000 GHz
-30.0
-400
. StopFreq
2.437000000 GHz
£0.0
Center 2.437000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 50 MHz Sweep 20.27 ms (8001 pts) 8.000000 MHz
Iﬂ(; MODE| TRC) 5CL = ks FUNCTION FUNCTION WIDTH FUNCTION VALUE 4 M Man
2
3 Freq Offset
4
5 0 Hz
6
7
8
9
10
1"
<
MSG
Duty Cycle_11G_2437_Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SEMEEPULSE ALIGHN AUTO 11:55:46 4M Dec 05, 2017 F
ICenter Freq 2.437000000 GHz | Avg Type: Log-Pwr TRACE[T 2345 6 requency
PNO: Fast ~—»— Trig:Free Run TYPE | Aottt
[FGainlow  ®Atten:40 dB vetfP FEFFP
Auto Tune
10 ¢Bidiv_ Ref 30.00 dBm
Log
200 CenterFreq
100 2.437000000 GHz
DO o e e Bt e Bt e it e e s |
-10.0
StartFreq
200 2437000000 GHz
-30.0
-40.0
. StopFreq
2.437000000 GHz
-£0.0
Center 2.437000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 50 MHz Sweep 20.27 ms (8001 pts) 8.000000 MHz
Iw MODE| TRC| 5CL ® ks FUNCTION FUNCTION WIDTH FUNCTION V&LUE M Man
] ]
2 ]
3 ] Freq Offset
4 ]
5 I 0 Hz
6 ]
7 ]
8 ]
9 ]
10 ]
@ [ [ [ I 5
< ¥
MSG STATUS




FCC Part 15.247_KDB558074_Test Report

Duty Cycle_11N20SISO_2437_Antl

Agilent Spectrum Analyzer - Swept SA
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